PARTS
P o &
m 13251:1; ;t;k/:r aa 94953); © O

Karosserie

7XFFAT X1 AFA=be X ()

Antenna pipe 6095003 Sticker b 9495309 @
Antennedraht

Gaine d’antenne

L e 2 TRITITRTRe X2 RRISr = oeeeee X1
Motor 7435044 Masking seal 9495309
Aufideber

Moteur

\\

(0] 10

)(
, @__Toﬁqﬁ@z—‘
—@0 ©_00-
>C=0=o=—p © | _
BN ®
/ ©
@0 _© 00
5@ ©0 _]pb®

18

"-an

e ||

22

58231 Twin-Motor 4WD Racing Truck Wild Dagger




Fr—4&1E 9005581

Gear bag

Zahnrader-Beutel
Sachet de pignonerie ‘

NVY—Hp— () x2

N Y- —(P) X2

NIy —XP—(K) X2

‘c/:wanw(w) \(I:oumerge;;(lmedhm) e gear(lm)
lorgelege-Rad n) . orgelege-| (mittel) 'orgelege-Rad
Pignon intermédiaire (petit) Pignon intermédiaire (moyenne) Pignon intermédiaire (grand)
: ‘ 18TE=4>
A 0”0 | | m M2A9 18T Pinion gear MA13x2
X
9415517 M4A5 % S0me7H O ] il WMot o woszs
X dents
||uumm|nmmmu\uummuuuumlm X LmmhLR Achse MA10x4 so602 ool o
MA1 x4 Sch RRNFA— (K) Plaquette-moteur
v | Kegdr::ve' ro%ear RAELF x|
o 7N e
3X10mmyyEXTER M A6 5% 34nasqT Grand pignon g conique Hex wrench
MA2 16 Schnoldscnaube Ronw MA11x6 50602 50038 ¢
X Cié Allen
Vis taraudeuse m RRNAA— (1)) -
m MA3 3"""; *:/ @ 15075 <75 wm?:“ FYZXx1 87025
rub screw Plastic beari it pignon conique G
50573 Madenschraube x |2 Plasﬁk-l.agerng Pett Fott
Vis pointeau 0555015 Palier en plastique MA12x2 50602 Graisse
MA4 x4 50802 RN
I 7yt 1150450 Star shaft
MAS8 Metal beari Stem-Achse
Washer ing )
il hei x4 Support de satellite
:ﬂdeﬂe be Palier en métal ’ \
= 9415518
B e @ SmatDA— I () :(Slm
e T Bﬂm(;u‘g)
Kugel - FA—-NTIXN 50823
4X11.5mmBUFER MB5>2  Connociour & otule (eng) “\img™ ool or
. :ﬁm Step screw 3mmOY > x4 Rad-Achse
MB1 x4 PaBschraube MB6  0ing
Vis décolletée x4 ORing
3X LmmBEHEX woint torique
Step screw MA7 15075 ~7Y ¥ FS47 S+ 7}
MB2 x 151 W”m ) Plastic bearing
Ulm 3X 10maP YKL TR assots aller en plastique 9605551
Tapping screw “7
MA2 x 26 Schneidschraube || MB' 3 :uAlbber‘fwbmj
50577 Vis ?umrnwohr
ube caoutchouc
(s W e
MB3x4 3X32mxoYa—t> %37 Gearbox joint (short)
50605 Sorew pin 9805368  Accouplement de pont (court)
Vis décolletée E H ‘ |:|
MB4 x4  3X32m¥/3i—ER -y oXa( M R) MBI 1 nzFYry +FLUF X1 50038
9805584 Damper screw MBS Gearbox joint (long) Coil spring Box wrench
Dampferschraube x2 Getriebegehause-Gelenk (lang) soeas Spicalfoder Steckschidssel
7~ -~ [IIIITD oy X1 s2rsote
< F40s< K x3 50595 ’ Schalter-Abdeckung
k /ari > Nylon band Protection d'interrupteur
Busse s Mot eere  Eme, I
50586 Rondelle : . MCIZ 3X7 1w A v T
4om7 S XY — Threaded shaft
3% 10nnS YL TER 2 M A7 NS0T 5<7Y >y Adjuster Gont
MA2 x 63 ;dvniMmubo @ -E:;"er"g MCB8 x 1 50633 Chape & rotule Tigo fletée
Vis taraudeuse 0555015 Palier en plastique
50577
2.6 X 10mm&vE T EX 2% 10w+ 7} ‘:l | MC9x1 XfvFa¥
Tapping sorow u:n MC5 Shan Swich
MCi1xi Schneidschraube Achse S305008 B etingo
50575 Vis taraudeuse Axe Tringle de c
2 EX SmmtQH—
xam;w O:Qmmm MC6 ™ gar, cormeewr MC10 XFr7E>(X)
MC2x2 Schraube x2 Snap pin (arge)
9805556 Vis 50592 Comnectur & rotule so1g7  Federstift (groB) L
PR u Sma7r 29— e o) 13 LoAs-
iche bn;m"::tw : sos0g  CStelistick Snab pin m ;3:,5015 Widerstand
Ecrou nylstop & flasque MCT7 x4 Chape & rotule MC11x4  Epingle métallique (petits Feeistance
50197
RFyTEL (1) AEF—7 X2 50171 FEERIYX x|
MMC“ Snappin(small) Double-sided tape Switch lubricant
Schalter-Schmiermittel
50197 Epmgle mémlique (petite) Adhésif double face Nettoyant pour contacts électriques g7023
23 58231 Twin-Motor 4WD Racing Truck Wild Dagger



AFTER MARKET SERVICE CARD

When purchasing Tamiya replacement parts, please
take or send this form to your local Tamiya dealer so
that the parts required can be correctly identified and
supplied. Please note that specifications, availability
and price are subject to change without notice.

KUNDENNACHBETREUUNGS-KARTE

Wenn Sie TAMIYA-Ersatzteile kaufen mochten, nehmen
Sie bitte zur Unterstiitzung dieses Formular mit zu
Ihrem Grtlichen Fachhandler. Bezuglich der Angaben,
der Lagerhaltung der Artikel und der Preise sind
Anderungen vorbehalten.

SERVICE APRES-VENTE

LISTE PIECES DETACHEES .

Afin de vous permettre de vous procurer des pieces de
rechange Tamiya, Amenez cette liste a votre point de
vente Tamiya qui ne manquera pas de vous renseigner.
Veuillez noter que les caractéristiques, disponibilité et
prix peuvent changer sans avis préalable.

PARTS CODE

1825188  Body

0445718 *1 Chassis (1 pc.)

0005713 *1 A Parts (A1 & A2) (1 pc.)

50736 TLO1 B Parts (Upright) (B1-B14)
0005688 *1 C Parts (C1-C20) (1 pc.)
0005714 *1 E Parts (E1-E7) (1 pc.)

9005581  Gear Bag
Counter Gear (S) x2 Counter Gear (M) x2
Counter Gear (L) x2 Diff. Spur Gear x2
Diff. Cover x2

0445720 *1 Wheels (L & R, 1 pc. each)

50374 *1 Monster Pin Spike Tires (2 pcs.)
9415517  Metal Parts Bag A

9415518  Metal Parts Bag B

9415519  Metal Parts Bag C

9415520  Metal Parts Bag D

50577 . 3x10mm Tapping Screw (MA2 x10)
50576 3mm Grub Screw (MA3 x10)

50038 Tool Set (Box Wrench, Hex Wrench, MA3 x4)

50602 *1 Diff. Bevel Gear Set

(MA4 x2, MA10 x2, MA11 x3, MA12 x1)
0555015 1150 Plastic Bearing (MA7 x10)
50355  *1 18T, 19T AV Pinion Gear Set (MA9 x1...etc.)

4305125 *1 Motor Plate (MA13 x1)

50582 3x14mm Step Screw (MB2 x5)
50605 *1 Screw Pin Set (MB3 x2...etc.)
9805584  3x32mm Damper Screw (MB4 x4)

9805368 *1 Gear Box Joint (MB7 & MBS, 1 pc. each)
50823 *1 TG10 Wheel Axle (MB9 x2)

9805551 *1 Drive Shaft (MB10 x2)

50623 *1 TGX Damper Spring (MB11 x2)
3485068 *1 3x55mm U-Shaped Shaft (MB12 x1)

50575 2.6x10mm Tapping Screw (MC1 x5)

9805556 2x8mm Screw (MC2 x10)

9805557 4mm Flange Lock Nut (MC3 x4)
50586 3mm Washer (MC4 x15)

50594 2x10mm Shaft (MC5 x10)

50592 5mm Ball Connector (MC6 x10)

50596 5mm Adjuster (MC7 x6)

50633 4mm Adjuster (MC8 x6)

5305008  Switch Rod (MC9)

50197 Snap Pin Set (MC10 x10, MC11 x5)
9805583  3x71mm Threaded Shaft (MC12 x2)
7305015  Resistor (MC13)

4505174  Speed Controller

6275019  Speed Control Cover

50171 Heat Resistant Double-Sided Tape
50595 Nylon Band w/Metal Hook (10 pcs.)
87023 Switch Lubricant

87025 Ceramic Grease

7435044 *1 Motor (1 pc.)

6095003  Antenna Pipe (30cm)

9495309  Sticker (a, b) & Masking Seal
1055863 Instructions

*1 Requires 2 sets for one car.

TAMIYA SPARE PARTS & HOP-UP OPTIONS
Tamiya offers Spare Parts & Hop-Up Options for im-
proved performance at the track. Visit your local
Tamiya dealer for assistance. Please note that speci-
fications, availability and price are subject to change
without notice.

TAMIYA ERSATZTEILE & HOP-UP-TEILE
Fir bessere Fahrleistung auf der Piste bietet TAMIYA
Ersatzteile und Hop-Up-Teile an. Besuchen Sie thren
ortlichen Fachhéndler, er wird Ihnen helfen. Beziiglich
der Angaben, der Lagerhaltung der Artikel und der
Preise sind Anderungen vorbehalten.

PIECES DETACHEES ET OPTIONNELLES
Tamiya propose des piéces détachées et piéces op-
tionnelles pour améliorer les performances sur la piste.
Rendez vous chez votre détaillant habituel pour tous
renseignements. Veuillez noter que les caractéris-
tiques, disponibilité8 et prix peuvent changer sans
avis préalable.

"ITEM NO.
53008 1150 Sealed Ball Bearing Set (4 pcs.)
53024 4mm Aluminum Flange Lock Nuts (10 pcs.)
53095 3x10mm Titanium Tapping Screw (10 pcs.)
53141 4WD Touring & Rally Car Lightweight King Pins

53155 Low Friction Aluminum Damper Set (2 pcs.)
53159 4mm Anodized Aluminum Flange Lock Nuts (Blue)
53160 4mm Anodized Aluminum Flange Lock Nuts (Red)

53161 4mm Anodized Aluminum Flange Lock Nuts (Gold)

53162 4mm Anodized Aluminum Flange Lock Nuts (Black)
53284 Smm Aluminum Ball Connector (10 pcs.)
53346 TLO01/MO03 Quick Release Battery Holder
53347 3x3mm Spring Set Screw (10 pcs.)

*BRMKI2 22 DH—HHBETY,
DRMRAELE SHRBEEDRS, HF. BEE
8. REESACON—RCRALTTE,

110 RERC
V1 E-8~ e
4AWDV -3 IW5v2

1A -

BREE(LEY, ZDLEFRE, CDH—FDk
EBREOTHLA, RELASBEWI 1 ETN
BELT-—MCEARRBE7 79— —EXRICEHR
LAATEL, XS CEHENRESL CHAVLAY
13T .SPF o A—DOBRARERESBMLTT AL,

(EME¢REES) % _054-283-0003
XX 03-3899-3765 (M~ HRIEG:R)
MM/ B (B ~£MEB)8:00~17:00 A P> &

(MR RALE) BERDILARBEDER
M=, ZDH—FLESECITEMER, XF5—1L B
Sf, BHRE. BRESTRAT IV, AAGE
FMCGREES L sME VLS, QERS -
00810—9—1118, MMAKE - AXMBETHILAALT
ALy,

’]{7‘-" ...................................................
S (1) -+

Es<— (1R) 500
NI Y- K~ th e K TF7HLY P T 74— (R2R)- 700F‘3
A I (AT BN AR e veererrrrnrsneeentennneenieenns

a'ﬁ ..................................................
E—9—FL—F(1¥)-

ﬂﬁ .........................................
E—Aty o R af M-8 (X1
FSAT v TP (2A) -oeeeeemeeennes
83X 55mmUBIS 7 b (15) -
3 xﬁ:zus'wt—ez (4%)----

ZALyF R s<—
Z4yFayk-
4mn7 3520 v+ (4R) --
2 X BomALE X (10%)--+-----
3xTImmMASS w7} (0%

*

-1:-—7—(!1!) -
')'1\47(30”)

7(7-/7: (a.b)*2RX2>

ORI EBRORMDI-HDDRCARF 3= h¢
BE2ATVET, HEDMBKREN. 324
#7759 —Y—EXTERMLRDHT AL,

% R
BsX— (SP.786) - -cvrecerererereracasanaanes 500M-270M
HAAT X Q(SP.JT4)--vvrvernrrnnrreenneans 800 -390

+FULF AABLLF Il EFZ X 4(SP38)--200/3 - 120
WRBEET — 7 (SPIT1) -ooovereeeeenes 300/3-120M
ZFy TR X 10,4 x5(SP.197) - 2003+ 90/
18TE =4 ¥+ — (SP.355) ---350/ 1208
2.6 X 10mmPvESTEX X5(SP.575)- -+ 100 - 808
3maf EX> X 10(SP.576) ---200M@- 80
3 X 10mmPyELTEX X 10(SP.577) -+ 100M- 80
3 X 14mmBX T 9T EX X 5(SP.582)---100M - 80
3mm 7S — X 15(SP.586) 'lOOF] - 808
SmmttO—H—IL X 10(SP.592) -300 - 80
2X 10mmXF LR+ 7k X 10(SP. 594) 1503 - 80M
FAaa 8 F X 10(SP.595) ---150 - 80P
SmaP S A F— X 6(SP.596) ----ccvveeeee 150/ - 90/
KRN X3, KX QXA 7 STy 54~-x2(SP502) 3003 - 903
3X32mmX oY 21— x2(SP.605) -+ 200 - 90M

AMNRTY Y x2(SP.628) -+ -200- 1201
4P S X9 — x 6(SP.633) - 150 - 90M
HKA—NT IR x2(SP.823) -+ -450M3- 1201
AT YR (87028)- o000 -300M - 160/
BFIYDTYX(BT025) ---cvrveevrrerueecens 400M-160M

KT v TDI-HDA T a - b6M>T, &
SICMERELTS L ICHETIZELTRETT,

8 11505/<—>—N~7Y T4t vt --1,200 - 120
141 BRF T AAYb-- e 400P3-1208
155 A—7Yosa>P Ay rs3i—v} 2,000/ 2708
346 TLO1,M03204v2s<y 57—k — 600/ -160M

SP.NO.
356 20T, 21T AVE=F rtzyb --occveeeeees 350P3-120M

GREHSDWT)

SR=yk QMU ETEXOBE. RbBOSMMOH

HOIES) XTI THRTT, 37-. BAREDSH

#5000 £ MA S WA, XHEY—ELXELYET,

For Japanese use only ! wITEM 58231
e LA
R/ ( ) -

: 3

PR EREITEUCEETHIENHNET,

G o FErR Ty

M REMI-7 T422-8610

WILD DAGGER &%

58231 Twin-Motor 4WD Racing Truck Wild Dagger I




